
© Chevron Australia Pty Ltd 

 

 

 

 

 

 

 

 

 

 

 

\\\\\\ 

 

 

 

 

 

 

 

 

 

 

 

 

 

Document No:  WS0-0000-HES-PLN-CVX-000-00102-000 Revision: 6 

Revision Date:  19 April 2018   

IP Security: Public   

Wheatstone Project 
Permanent Onshore Facilities Waste 
Water Discharge Plan 



Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 2 

Printed Date: 17/5/2018 Uncontrolled when printed
 

TABLE OF CONTENTS 

ACRONYMS, ABBREVIATIONS AND TERMINOLOGY ................................................. 5 

  BACKGROUND ....................................................................................................... 8 
[...]

Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 11 

Printed Date: 17/5/2018 Uncontrolled when printed
 

 

Figure 1.1: Location of the Project Infrastructure 



Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 12 

Printed Date: 17/5/2018 Uncontrolled when printed
 

 Scope 

The scope of the Plan is relevant to the commissioning and operation of the permanent 
onshore facilities waste water outfall of the Project. The facilities and treatment processes 
relevant to the expected discharges via this outfall are described in Sections 1.0 and 2.0 
respectively. The location of the permanent onshore facilities waste water outfall (refer Figure 
1.2) has been approved by the WA Minister for Environment under Conditions 13-2 through 
13-4 of MS 873.  

The potential impacts associated with the commissioning and operation of the construction 
onshore facilities waste water outfall are addressed in the Construction Onshore Facilities 
Waste Water Discharge Plan (Chevron Australia 2016) and are therefore outside the scope 
of this Plan.  

The Plan presents the environmental monitoring and contingency management actions 
regarding permanent onshore facilities waste water discharges, as well as the proposed 
activities required to support the EQVRP required under Condition 13-12 (MS 873) and 
Condition 44a of EPBC 2008/4469. While the Plan includes contingency management in 
response to trigger level exceedances during all stages, the Environmental Quality 
Management Framework (EQMF) is focused on discharges from the various waste water 
treatment facilities under typical conditions. 

Typical conditions are considered to represent the scenario when the various waste 
water treatment and discharge facilities (the seawater desalination system, primary 
treatment facilities, WWTPs and waste water outfall) are jointly operating within their 
design limits as outlined in this Plan. This includes the extraction of ambient seawater 
for the seawater desalination plant within the designed water quality parameters, the 
availability of reject brine for co-mingling of treated waste water streams, and the 
discharge characteristics of the treated effluent remaining within the rated design 
limits. Typical conditions do not include the commissioning period of any facility or the 
scenario(s) when one or more waste water treatment facilities are out of service or 
major disruptions such as cyclonic events or incidents (e.g. spills). 

If the composition of a discharge changes significantly during operations from that described 
in Section 4.0, validation monitoring will be reinstated and relevant monitoring will be 
conducted as necessary. An example may include a change in volume of effluent discharged 
(e.g. due to a significant increase in personnel) or addition of a new effluent stream. Day to 
day operation of the permanent onshore facilities waste water outfall under typical conditions 
will be via the Works Approval or Operating Licence. 



Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 13 

Printed Date: 17/5/2018 Uncontrolled when printed
 

 

Figure 1.2: Location of the Construction and Permanent Onshore Facilities Waste 
Water Outfalls



Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 14 

Printed Date: 17/5/2018 Uncontrolled when printed
 

 Review, Approval and Revision 

Chevron Australia is committed to conducting activities in an environmentally responsible 
manner and will review its environmental management measures as part of a programme of 
continuous improvement. This commitment to continuous improvement means that Chevron 
Australia will review and revise the Plan to address changes in environmental risks, 
environmental performance and changes in business conditions when required. 

MS 873 condition 24-1 requires that Chevron Australia may only implement an amendment 
to this Plan from the date of the amendment. Significant amendments may only be 
implemented from the date of approval of the amendment by the CEO of DWER. Significant 
amendments are those amendments, which alter the obligations of the Proponent, that is, 
are not minor or administrative. 

This Plan is submitted prior to application for any works approval from DWER and informs 
the construction and commissioning process. Ongoing management of discharges will be 
managed via the operating licence once issued. In the event of any difference or 
inconsistency between this Plan and works approval/licence documents, the works 
approval/licence documents will apply. 

In accordance with Condition 5 of EPBC 2008/4469, if Chevron Australia wishes to 
undertake activities associated with the discharge of waste water from the permanent 
onshore facilities otherwise than in accordance with the provisions of this Plan (if approved), 
the revised activity shall not commence until the Commonwealth Minister has approved the 
varied plan in accordance with Condition 6 of EPBC 2008/4469. 

 Public Availability 

The approved Plan will be made publicly available on Chevron Australia’s website within one 
month of approval (EPBC 2008/4469 Condition 8) unless otherwise agreed to in writing by 
the Minister for the Department of the Environment and Energy (DOTEE). 



Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 15 

Printed Date: 17/5/2018 Uncontrolled when printed
 

 PROJECT DESCRIPTION 

The Project description which follows has been included for the purpose of contextualising 
the environmental monitoring and management measures required under this Plan, and are 
provided for information only as an approximate indication of how the processes may 
operate. Chevron Australia may change these processes as necessary to meet the relevant 
EQOs and LEPs. The Project description described below may be amended because of a 
change in planning, for example under section 45C of the EP Act. The Project description 
detailed in this Plan should therefore be read as subject to any Project amendments (refer to 
Figure 2.1). 

 Construction Village Waste Water Treatment Plants 

A Construction Village (CV) has been constructed to accommodate the peak population of 
the Project. The Construction Village Waste Water Treatment Plant (CV WWTP) includes the 
following facilities: 

 CV Trains 1-4 (capacity – 480 m3/day per train) 

 2 x 600 equivalent person (EP) plants (capacity – 168 m3/day each)  

 Fly Camp WWTP (800 EP) (capacity – 205 m3/day) 
 
The CV WWTP facilities treat all water associated with the CV (sink/shower, sanitary, and 
other domestic waste water). Irrigation of treated effluent for construction and dust 
suppression may be utilised where approved under relevant licence. 

CV Trains 1-4 are currently connected to the Project’s construction onshore facilities waste 
water outfall (refer to the Wheatstone Project Construction Onshore Facilities Waste Water 
Discharge Plan WS0-0000-HES-PLN-CVX-000-00096-000).  As the Project moves to a 
steady state operational workforce the CV WWTP configuration will be adjusted to optimise 
performance.  Facilities will be decommissioned and the remaining facilities will be routed to 
the permanent outfall. 

 LNG Plant Site Waste Water Treatment Plant 

The LNG plant Site Waste Water Treatment Plants (LNG WWTP) will consist of two 
treatment trains normally operating at 50% capacity. This configuration supports the overall 
system reliability as the treatment can be performed by in-service train if the other train is out 
of service. The LNG WWTP will treat waste water from site sinks/showers and sanitary 
facilities at the LNG plant site.  

 GTG & GTC Inlet Air Humidification System 

The Turbine Inlet Air Humidification (TIAH) systems for the Gas Turbine Generators (GTGs) 
in the Power Generation Unit, and Gas Turbine Compressors (GTCs) in the LNG Trains each 
consist of inlet air humidifiers (evaporative coolers) for the gas turbine drivers and a common 
water supply system which supplies water to all the humidifiers in the system. As the turbine 
inlet air flows through the evaporative coolers, some of the TIAH system water evaporates, 
cooling the air before it enters the gas turbine and results in an increase in the available 
horsepower output of the gas turbine drivers. 

The constant flow of water through the humidifier continuously cleans and flushes the cooler 
media surface, minimising or eliminating scale deposition. As water evaporates in the 
humidifier, insoluble inorganic constituents are left behind and continue to build-up in the 
circulation water. The increasing Total Dissolved Solids (TDS) concentration of the TIAH 
circulation water leads to scaling, fouling, and corrosion of the cooler, reducing its efficiency 



Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 16 

Printed Date: 17/5/2018 Uncontrolled when printed
 

and operational life. Additionally, these solids can carry over with the inlet air to the turbines, 
resulting in corrosion and fouling of the gas turbine. A continuous amount of circulation water 
is removed from the system via blowdown to maintain the desired quality of the circulation 
water. The blowdown/purge water is sent to final waste water sump for discharge via the 
ocean outfall. 

 Seawater Desalination System 

The seawater desalination system consists of two reverse osmosis (RO) treatment trains, 
although planned operation is for only one train to operate under normal conditions. This 
configuration supports the overall system reliability as the treatment can be performed by an 
in-service train if the other train is out of service, or both trains can operate in parallel 
simultaneously. 

The function of the seawater desalination system is to remove impurities such as suspended 
solids, dissolved solids and biological constituents from raw seawater to produce utility water, 
potable water, and demineralised water that meets the plant quality requirements. The 
system consists of Upflow Media Filtration (UMF), Ultrafiltration (UF), Sea Water (first pass) 
Reverse Osmosis (SWRO), Brackish Water (second pass) Reverse Osmosis (BWRO), 
Electrodeionisation (EDI) and a Clean In Place (CIP) system. 

The waste streams produced from the system will include brine, media filter backwash water 
and reject from the CIP and UF systems. 

2.4.1 Upflow Media Filtration 

Chlorinated seawater is pumped to up-flow coalescing seawater filters to remove suspended 
solids and biological constituents which would otherwise damage or foul the RO membranes. 
Each multi-media filter is comprised of three beds that consist of gravel/sand media 
decreasing in size. The filtered seawater is injected with sodium hypochlorite and then flows 
to the filtered seawater storage tank for flow into the UF system. 

The seawater filtration system is designed to negate the requirement to remove the filter bed 
and dispose of filter waste. Chemical treatment with polymer and coagulant upstream of the 
filters is designed to improve filter efficiency. Regular backwash of this system ensures 
longevity and prevents the requirement to dispose to landfill. 

2.4.2 Ultrafiltration 

The UF system is provided to protect the downstream SWRO system by removing colloidal 
materials in the filtered seawater and reducing the turbidity of the SWRO feedwater. Filtered 
seawater is pumped through UF guard strainers, which remove particulates larger than 200 
microns from the UF feed, and then dosed with a coagulant (e.g. ferric chloride) which 
improves the efficiency of the UF units and reduces the generation filter waste. 

The UF system consists of individual UF hollow fibre membrane modules removing particles 
larger than 0.02 microns. The particles removed from the feed accumulate within the 
membrane pores and to prevent potential membrane damage, the UF system is routinely 
subject to an automatic backwash procedure at timed intervals. In addition to regular 
backwash, UF membranes are also periodically subjected to chemically enhanced backwash 
(approximately every 8 hrs) using chemicals such as sodium hypochlorite, sodium hydroxide 
and an acid (e.g. hydrochloric). 

The backwash procedure enables the reuse/replenishment of filters and is a preferable 
waste minimisation strategy, reducing the amount of solid waste disposed to landfill and 
reducing energy and transport demands associated with the re-supply of new filters. 



Wheatstone Project Document No: WS0-0000-HES-PLN-CVX-000-00102-000
Permanent Onshore Facilities Waste Water Discharge Plan Revision: 6
 Revision Date: 19/04/2018

 

© Chevron Australia Pty Ltd Public Page 17 

Printed Date: 17/5/2018 Uncontrolled when printed
 

2.4.3 Seawater Reverse Osmosis System 

UF product water is pumped through SWRO cartridge filters for the removal of remaining 
suspended solids potentially present in the feed to the SWRO units. The cartridge-filtered 
SWRO feed is treated with chemicals before entering the SWRO units to prevent potential 
fouling or damage to the RO membranes. Acid is injected for pH control (if required) and an 
antiscalant solution is added proportionately to the flow into the SWRO. 

Bio-growth inhibitor on the membranes and a solution such as sodium bisulfite is added to 
remove chlorine in the SWRO feed. In the SWRO unit, dissolved salts and ions are 
separated and removed from the feedwater as concentrate or reject water. The desalted 
SWRO product water leaves as permeate. The SWRO reject is discharged to the final waste 
water sump for discharge via the marine outfall. 

The RO membranes are flushed each time the SWRO system is shut down. Additionally, the 
SWRO units can be periodically cleaned via the common CIP system. 

2.4.4 Brackish Water Reverse Osmosis System 

The BWRO system is provided for further removal of dissolved ions from the SWRO 
permeate as the first step in producing demineralised water. SWRO permeate is pumped 
through dechlorination carbon filters to remove any residual chlorine. Periodic backwash of 
these filters is required to fluff the media and prevent clogging. 

After dechlorination, the BWRO feed water flows to BWRO cartridge filters for removal of any 
suspended solids that may be introduced into the product water. It is also dosed with a 
caustic solution to improve rejection of dissolved carbon dioxide prior to being fed to the 
BWRO system. The BWRO product (permeate) is discharged to BWRO product water tank 
and the BWRO reject is discharged to the final waste water sump for discharge via the 
marine outfall. 

2.4.5 Electrodeionisation Demineralisation System 

Final demineralisation is accomplished by the EDI system which uses electricity and ion 
exchange to remove ionised species from water, exchanging them for H+ and OH- ions. 
BWRO product water passes through one or more chambers filled with ion exchange resins 
which are held between cation or anion selective membranes. Ions that bind to the ion 
exchange resins migrate to a separate chamber due to the electrostatic force of the 
externally applied electric field. This process also produces the H+ and OH- ions necessary 